61M WIDE POONAMALLE BYPASS ROAD

18.60

GREEN BELT

AS PER SITE 132.29M AS PER FMB 131.00M

128.85
o 3M WIDE ONE WAY DRIVEWAY
5y 4.32 . R
< iz ¢
N 2 5
LCL? Area :410.20
I BLOCK-1
c% Building Height : 14.45 Mtrs
<< No of Floors : 1
S
¥
oo — 1024 — —
T - 7"
C§ § (FIRE WAT(EUéGS)Ig’}iﬁGE SUMP) E
':\ 1 2.03 |+ 8.22
40,0 ‘ TR T 10:93 LONG and 0,45 HIGH ONE p— r_g Err— —] i
I o 1.5M HIGH COMPOUNDWALL STORAGE) ‘\i§ 2
6,\5) ‘ el — ‘I’ - SITE BOUNDARY ‘ lﬂéﬁ%#‘; BLOCK-4 n
PLOT o) T | areR.
6})‘ PATTA BOUNDARY pad l BLOCK-2 | JNSEF@E_,HH I 899 ]
05 AS PER SITE 36.47 g |
2, R e B P ——
AS PER SITE 41.71M Y — |
AS PER FMB 109.20
AS PER SITE 29.60M S PER FMB
pS
SITE PLAN
FGL I)E/:ANHOLE
. g FBL ' L I_ L L L
[...]
AutoCAD SHX Text
RATING

AutoCAD SHX Text
SPEC

AutoCAD SHX Text
LEN

AutoCAD SHX Text
DESCRIPTION

AutoCAD SHX Text
SIZE

AutoCAD SHX Text
QTY

AutoCAD SHX Text
ITEM

AutoCAD SHX Text
CODE

AutoCAD SHX Text
REMARK

AutoCAD SHX Text
MAT

AutoCAD SHX Text
RATING

AutoCAD SHX Text
SPEC

AutoCAD SHX Text
LEN

AutoCAD SHX Text
DESCRIPTION

AutoCAD SHX Text
SIZE

AutoCAD SHX Text
QTY

AutoCAD SHX Text
ITEM

AutoCAD SHX Text
CODE

AutoCAD SHX Text
REMARK

AutoCAD SHX Text
MAT

AutoCAD SHX Text
RATING

AutoCAD SHX Text
SPEC

AutoCAD SHX Text
LEN

AutoCAD SHX Text
DESCRIPTION

AutoCAD SHX Text
SIZE

AutoCAD SHX Text
QTY

AutoCAD SHX Text
ITEM

AutoCAD SHX Text
CODE

AutoCAD SHX Text
REMARK

AutoCAD SHX Text
MAT

AutoCAD SHX Text
RATING

AutoCAD SHX Text
SPEC

AutoCAD SHX Text
LEN

AutoCAD SHX Text
DESCRIPTION

AutoCAD SHX Text
SIZE

AutoCAD SHX Text
QTY

AutoCAD SHX Text
ITEM

AutoCAD SHX Text
CODE

AutoCAD SHX Text
REMARK

AutoCAD SHX Text
MAT

AutoCAD SHX Text
RATING

AutoCAD SHX Text
SPEC

AutoCAD SHX Text
LEN

AutoCAD SHX Text
DESCRIPTION

AutoCAD SHX Text
SIZE

AutoCAD SHX Text
QTY

AutoCAD SHX Text
ITEM

AutoCAD SHX Text
ITEM

AutoCAD SHX Text
QTY

AutoCAD SHX Text
SIZE

AutoCAD SHX Text
DESCRIPTION

AutoCAD SHX Text
LEN

AutoCAD SHX Text
SPEC

AutoCAD SHX Text
RATING

AutoCAD SHX Text
MAT

AutoCAD SHX Text
REMARK

AutoCAD SHX Text
CODE


FLOOR PLAN SHEET NO. 2/4

PLAN SHOWING THE PROPOSED CONSTRUCTION OF INDUSTRIAL BUILDING
CONSIST OF 3 BLOCKS, BLOCK 1 - G.F. + MEZZ.FLOOR FACTORY BUILDING
(WHITE INDUSTRY - ENGINEERING AND FABRICATION UNITS (DRY PROCESS
WITHOUT AND HEAT TREATMENT/METAL SURFACE FINISHING OPERATIONS/
PAINTING)), BLOCK 2 & 3 - GF TOILET BLOCK, BLOCK 4- GF PUMP ROOM
WITH 50HP & 50 TO 100 WORKERS AT POONAMALLEE BYE PASS ROAD,
POONAMALLEE, CHENNAI COMPRISED IN OLD S.NOS.4/1 PART & 4/2 PART,
NEW S.NOS. 4/1B2 & 4/2B2 OF POONAMALLEE VILLAGE, WITHIN THE LIMITS
OF POONAMALLEE MUNICIPALITY.

BUILDING: BLOCK 1 (WH...)

C
U
: |
o
' 52.50 ! 52.50 S
T B EE- _V—E T FB— = = = —— | = T B4 = —— | = = B4 = I [ - [ - I - e [ ———————— [ — | ——— = Iaa— -0
13.08 B T 3 o 89.40 %
RH ?’é TOI - . —
_‘_L_,“AG%__ T HANDICAPPED HANDRA| HANDICAPPED HANDRAIC | g
—1.62 — UA WA= T o2
S g ; 2,3 F
A > HANDRATE @ PANDICAPRED HANDRALT = <§E = %
NG DN = %n: e 2
S 5101 5.25 so Tk
o HANDICAPPED HANDRAIL ' HANDICAPPED HANDRAIL 05% (é
. T
L |8
|
% - E ENGINEERING & FABRICATION UNIT E —
s = o 104.70 5 —
o 10.93 LONG and 0.45 HIGH HANDICAP e . e o
RAMP —~=—dn
| 10.93x2.00 105.00 |
HANDICAPPED HANDRAILC
A GROUND FLOOR PLAN
—— A
' 52.50 : 52.50 :
1 | | 4 36 fy[ T I=§I j; 37.44 |
3| s, Bl colliie Hronery] |- /
—|_ ' I "_ + 1.50 ;E’_ FT HANDICAPPED[HANDRAIL HANDICAPPED|HANDRAIL
2.78 | 2.69 —H— 1.74 —| YR o= 0 N uP
dANDICAPPED HANDRAIL g é g 2 HANDICAPPED HANDRAIL
HAND{CAPPED|HANDORAIL ™ E ™ E HANDICAPRED HANDRAIL!
—= N ” E DN
3 _ .11 . 5.25 3
/
% - 14.689x17.70 ‘E ENGINEERING & FABRICATION UNIT ‘E 43.71x17 ~
— ———— 45.01 — / /
' 52.50 ! 52.50 :
I A 105.00 |
MEZZANINE @ GROUND FLOOR PLAN APPROVAL CONDITION
N
SCALE  1:100
FLOOR WISE FSI STATEMENT:BLD_NAME
ELOORS FSI AREA U TOTAL BUILDING WISE FSI STATEMENT
COMM. RESI. IND. SPEC. FSI AREA FSI AREA TOTAL CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY
BUILDING NO OF SAME BUILDIN DU
TERRACE 0.00 0.00 0.00 0.00 0 0.00 COMM. RESI. IND. SPEC. FSI AREA
GROUND&MEZZANINE 0.00 0.00 | 1890.00 0.00 0 1890.00 BLOCK 1-1(...) 0.00 0.00 | 1890.00 0.00 0 1890.00 APPROVED
FLR_NAME 0.00 0.00 | 1890.00 0.00 0 1890.00 Total 0.00 0.00 | 1890.00 0.00 0 1890.00 SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under
New Rule TNCDBR, 2019 is subject

to final outcome of the W.P.

(MD) No0.8948 of 2019 and WMP (MD)
Nos. 6912 & 6913 of 2019.

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building
This Approval is valid only after building Permit is issued by the concerned Local Body.

QR
CODE

KEY NO. 7688

SO_A0_(847.00_x_1189.00_MM)

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer




FLOOR PLAN SHEET NO. 3/4

PLAN SHOWING THE PROPOSED CONSTRUCTION OF INDUSTRIAL BUILDING
CONSIST OF 3 BLOCKS, BLOCK 1 - G.F. + MEZZ.FLOOR FACTORY BUILDING
(WHITE INDUSTRY - ENGINEERING AND FABRICATION UNITS (DRY PROCESS
WITHOUT AND HEAT TREATMENT/METAL SURFACE FINISHING OPERATIONS/
PAINTING)), BLOCK 2 & 3 - GF TOILET BLOCK, BLOCK 4- GF PUMP ROOM
WITH 50HP & 50 TO 100 WORKERS AT POONAMALLEE BYE PASS ROAD,
POONAMALLEE, CHENNAI COMPRISED IN OLD S.NOS.4/1 PART & 4/2 PART,
NEW S.NOS. 4/1B2 & 4/2B2 OF POONAMALLEE VILLAGE, WITHIN THE LIMITS
OF POONAMALLEE MUNICIPALITY.

. BUILDING: BLOCK 1 (WH...)

52.50 ' 52.50

T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T T
| E— — — — E— E— S E—— S S S— — R R— E— E— — S R— — R E— E— S S— — R E— — E— — S E— — R E— S— E— — — E— R— E— E—— — — E— E— — — L

N Y O O O O O v O
N Y A O O A A O O ) I O I
N Y O ) ) A O O ) O I O I
N Y A O O A A O O ) I O I
N Y O ) ) A O O ) O I O I
N Y A O O A A O O ) I O I
N Y O ) ) A O O ) O I O I
N Y O ) ) A O O ) O I O I
N N S O O O O
N Y O ) ) A O O ) O I O I
N Y A O O A A O O ) I O I
TERRACE L S N N O I ) ) O

sl b L L uslarekeade rrbor heedreskrveb rok solar drorb vol rad svdren [ L L L L L L L L L L[
N S O 2 N S O ) ) I O I
N Y O ) ) A O O ) O I O I
N Y A O O A A O O ) I O I
N Y O ) ) A O O ) O I O I
N Y O ) ) A O O ) O I O I
N N S O O O O

9.00
9.00

18.00

rrrrrrrrrrrrrrrrrnr
Crrrrrrrrrrrrrrrrrr

rrrrrrrrrrererrrrrrrrrrrrnr

0.00
0.00

(rrrrerrrrrrrrrrrrrrerrrrrrrr

| Sy Sy Sy Sy Sy Sy Sy Sy g
N s s s s s s s s s O s O B
N s s s s s s s s s O s O B
N s s s s s s s s s O s O B
NS I e s s s s s s s s s Ay
e ] ] ) o ] ) ) o o ] ) e ] ) O ) ) ] ) e B
52.50 ! I =0 35.29 |
A
105.00
TERRACE FLOOR PLAN
RIDGE ROOF TOP
+LVL 14.45
EAVES HT
T T N v +LVL 12.95
- - N s
\\\ /// N /
- - N s
~— — N /
\\\ /// N /
- | B - I ! - AN 7
\\\\\ ///// gII © )ANK\QH-I;%/t FTANK. AN 7
\\\\ //// ‘_-|| (// WATER)™ T ——(RAIN W \)\ \\ //
T~ -7 I f AN i
~ - N 7/
—] - N %
— - N 7/
~ < — N 7/
~— - N /
~ - N /
\\\\\ ///// \\ // g
"~~~ | |~ DOUBLE HEIGHT — FINMEZZFLLYL. — || DOUBLE HEIGHT < MEZZANINE FLOOR
e I RS B +LVL645
/////// \\\\\\\ /// \\\
/// \\\ 7/ N
— 1 Il / N
— N — N
_ - S~ N
= ~ Z N
/// \\\ N
- ~ N
— ~ 7 N
- \\\ £ N
- —-— N
- - \\\ —~ N
- - T~ _ N
- - % N
///// \\\\\ s AN
= N~ -~ b F.ELVL+LVLO045
R.F.+LVL0.00
RIDGE ROOF TOP
+LVL 14.45
EAVES HT . \GE FLO}’OR | | I 7 SHEET ROOF —
+LVL 12.95 = ! i il = _
e—r0 T—e— § . S
N L ) e = ol
Perporated Slab1 éThICk S = — o S
] - : ] ' .. "_Silt Arrester R APPROVAL CONDITION
) SECTIONBB
o 2 BRICK PIER
5 i 1B . River Sand
o esNocYes2he? S.S 8 8 SHEET ROOF
§° e FIN.MEZZ.FL.LVL. __ al. = ’t;:o',ot Brick Work For - o —+— 4.5" THK.
MEZZANINE FLOOR < o d ] — el )
oL BB o MEZZANINE @ GRQIND ELQOR Nf pies Su pporting Slab BRICK WALL o
§ ‘.’w > ) (ap)
] I ; Pebble/Brocken Bricks » G.L -
N RIRKRRRXK D080 %0500 7R
- = . o ELEVATION
3 3 Silt Arrester o " PLINTH BEAM R
© “ S —A—BRICK FOOTING B
o ~
G 3 v 25
N FIN.GROUND.FL.LVL. — 020 210 0,20
F.FLVL +LVL 0.45 FEL BrounDELQOR [ il 1 & P.C.C = SCALE  1:100 N
RF.+LVL0.00 =] FgL LS o S :
T I I TR S N _I— SAND FILLING 2 2 Securimy
2 (UIG)TANK | 2 (UIG)TANK \@_l i (F(IR/S &/ﬁ’#ER vi’é“. };: Nl o
| o | eTerED waTER | ol (Raw waTER E{P_DTORAGESUMP IR o CCAﬁ'N
} GESUMP) N | |  STORAGE ) i L010:¢% 1 Ot
rRck. coLumns | ")’L"r';@:‘ ) 1
lL ______ - l 1 ?.:g"‘o’ COMPOUND VVALL & CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY
DETAIL —B
SECTION A A PERCOLATION PIT APPROVED
B SECURlTY CABIN SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

This Planning Permission issued under
New Rule TNCDBR, 2019 is subject

to final outcome of the W.P.

(MD) No.8948 of 2019 and WMP (MD)
Nos. 6912 & 6913 of 2019.

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building
This Approval is valid only after building Permit is issued by the concerned Local Body.

QR
CODE

Applicants ( Owner / Developer / Power of Attorney ) KEY NO. 7688

SO_A0 (841.00 x 1189.00_MM) This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer




7.20M

1.50m

GATE

GATE

COMPOUND WIFH 7.5CM DWARF WALL

COMPOUND WALL & GATE IN ELEVATION

0.11

0.075

DWARF WALL SECTION

NOT TO SCALE

FLOOR PLAN SHEET NO. 4/4

PLAN SHOWING THE PROPOSED CONSTRUCTION OF INDUSTRIAL BUILDING
CONSIST OF 3 BLOCKS, BLOCK 1 - G.F. + MEZZ.FLOOR FACTORY BUILDING
(WHITE INDUSTRY - ENGINEERING AND FABRICATION UNITS (DRY PROCESS
WITHOUT AND HEAT TREATMENT/METAL SURFACE FINISHING OPERATIONS/
PAINTING)), BLOCK 2 & 3 - GF TOILET BLOCK, BLOCK 4- GF PUMP ROOM
WITH 50HP & 50 TO 100 WORKERS AT POONAMALLEE BYE PASS ROAD,
POONAMALLEE, CHENNAI COMPRISED IN OLD S.NOS.4/1 PART & 4/2 PART,
NEW S.NOS. 4/1B2 & 4/2B2 OF POONAMALLEE VILLAGE, WITHIN THE LIMITS
OF POONAMALLEE MUNICIPALITY.

BUILDING: BLOCK 1 (WH...)

RIDGE ROOF TOP

+LVL 113.45

EAVES HT

+LVL 111.95

MEZZANINE FLOOR
*+ LVL 106.450

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under
New Rule TNCDBR, 2019 is subject

to final outcome of the W.P.

(MD) No0.8948 of 2019 and WMP (MD)
Nos. 6912 & 6913 of 2019.

] ] ]
F.F.LVL + LVL 100.450
-— -— -— —— _+ LVL 100.00
NORTH SIDE ELEVATION(BLOCK-1) ¢
60 STRIUPS @6" C/C GL
\ R
9.26 .
, 2.00 1.00,1.00,
Al — 1. 1.00 3 08 : : 120 ROD 6 Nos
4l N , ) _
ISiS A 0.80 1.00 ~————HAND RALL A -
T SLUDBEEGDDRYII‘% S N o AER/90-N1 O _SEATJIRING d)T R FEED s T T
| T T | | | | . 'V'S'TFQ\FJ’KTANK “PRP A % P TANK ¢ R 120 ROD 6 Nos
LB © PLATFORM WITH FRP GRATINGS IR =+ =—P.C.C 1:5:10
’l - MS- FRP TANK ) I
w1 1:23 ' JHTEREC COLUNR SECTION ON AB
J FOUNDATION DETAILS
+0.000 50 0.50  £0.000
- T i A
FRL MEMENEN=NENENSS i}‘ FRL
PLAN )
. 4.00 . 3.66 ™ DESIGN CALCULATION
S - SEWAGE TREATMENT PLANT 5 KLD
: T LEFT SIDE VIEW
= = _ FLOW RATE : 500 LITRES /Hr.
2.00 1.00,1.00 SEWAGE TREATMENT PLANT COMPONENTS & DIMENTIONS
8 FSI AREA - 2883.32 SQ.M.
N ALL DIMENTION ARE
AR Serrune | AR FEP W OF IN METERS UNLESS$
MS- FRP TANK MS—TFASPKTANK MS- FRP TANK =~ S TREATED S.NO | NAME OF THE TREATMENT UNHﬁlTS MOC OTHER WISE
+0.000 5 123 B 420 =" +0.000 SPECIFIED
FRL {7 : ol Y} FRL 1 BAR SCREEN CHAMBER 1 RCC | 0.5%0.5x1.0
B T R R 11 =T SINO. DESCRIPTION ur 2 COLLECTION TANK 1 RCC |2.0x1.5x3.0
SEWAGE INLET ————— [+ s
8?@ ; >< % qx A | RAWWATER PUMP 2 NOS. 3 AERATION TANK 1 IIYIRSF; 1.0x2.0x3.0 APPROVAL CONDITION
— |Eafor s 5 2N0s.
3 SECTION FRONT SIDE VIEW E— 4 SECONDARY SETTLING TANK 1 MS-— 1 4 0x1.0x3.0
8 C | PRIMERY SLUDGE TRANSFER PUMP 1NO. FRP
o o D | SECONDARY SLUDGE TRANSFER PUMP | 2NOS. 5 | FILTER FEED TANK 1 2/':5 1.0%1.0%3.0
- COLLECTION
N E | FILTER FEED PUMP 2 NOS: 6 PRESSURE SAND FILTER 1 FRP | 0.3 DIAX1.2 HEIGHT
F HYPO DOSING SYSTEM IO 7 ACTIVATED CARBON FILTER |1 FRP |0.3 DIAx1.2 HEIGHT
1 NO. \
O O | PRESSURE SANDFLTER i 8 | TREATED WATER TANK 1 HDPE }%OQ)KL'TERS SINTEX
H ACTIVATED CARBON FILTER 1 NO.
9 SLUDGE DRYING BED 2 BW |1.0x1.0x1.0
2 . OO I TREATED WATER PUMP 2NOS. N
J PANEL BOARD 1 NO. SCALE  1:100
K SCREW PRESS 1 NO.
CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY
APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building
This Approval is valid only after building Permit is issued by the concerned Local Body.

QR
CODE

KEY NO. 7688

SO_A0_(847.00_x_1189.00_MM)

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer




	Sheets and Views
	AutoDCR01
	AutoDCR02
	AutoDCR02.01
	AutoDCR02.02


	

	



